
From: IPS_admin
To: PSC Land
Subject: FW: Email 1 of 5 - Application Ref: EPR/KP3630KV/V003 Additional & Updated Supporting documents -

Bexhill & Hastings WwWT & STC
Date: 12 February 2024 12:39:59
Attachments: 790101_ERA_OdourMP_HAS January 2024 [Redacted].pdf

790101_ERA_OdourMP_HAS January 2024 unredacted.pdf
790101_MSD_SCR_HAS January 2024 (unredacted).pdf
790101_MSD_SCR_HAS January 2024 [Redacted].pdf

Hi 1 of 5 emails re waste management licence .

From: PSC-WaterQuality <PSC-WaterQuality@environment-agency.gov.uk> 
Sent: Tuesday, February 6, 2024 10:50 AM
To: IPS_admin <IPS_admin@environment-agency.gov.uk>
Subject: FW: Email 1 of 5 - Application Ref: EPR/KP3630KV/V003 Additional & Updated
[...]
Mining and quarrying 


Risk of coal mining in area is deemed highly unlikely.  


Historical Land use 


The review of historical mapping is based on the boundary detailed within Figure 
1.1 (Landmark Envirocheck Report, 6th April 2021, 276120009_1_1).    


● The earliest available mapping from 1875 indicates that the site is covered 
by a wooded area in the western half of the site, and greenfield in the eastern 
half of the site. By 1909, two ponds are located in the north western extent 
of the site area.  


● Ponds noted on site were last recorded in 1973, and aerial mapping from 
1999 indicates that these have been infilled.  


● A large refuse tip located approximately 180m south east of the site area is 
first recorded in 1974. In 1986, a road with embankments either side is 
recorded off site, approximately 10m east of the site area.  


● In 2000, the refuse tip to the south east of the site has extended northwards, 
and is bounded by the road 10m east of the site. The household recycling 
centre associated with the tip has also relocated from 250m south east to 
350m south of the site and now shows a ‘destructor unit’. 







8  


● The site area has been developed into a sewage treatment works, first 
recorded on aerial mapping in 2004 with a very similar layout as the present 
day. The large pond 90m south of the site area is also first recorded in 2004.  


● In 2021 mapping, the refuse tip to the east of the site is listed as Combe 
Valley Countryside Park.  


Contaminants of concern 


The  the STC permit boundary is within a lower probability radon area (less than 
1% of homes are estimated to be at or above the action level). 


Soil Chemistry 


The following soil concentrations are found within the STC permit boundary, as 
detailed in the Envirocheck Report: 


● Arsenic: <15mg/kg to 15-25mg/kg; 
● Cadmium: <1.8mg/kg; 
● Chromium: 60-90mg/kg; 
● Lead: <100mg/kg; and 
● Nickel: 15-30mg/kg. 


Contaminants associated with current and historic land use 


The following contaminants are of concern regarding the industrial activities 
stated above, in addition to the current use of the WwTW site (and the STC 
permit boundary):  


● total petroleum hydrocarbons (TPH);  
● polycyclic aromatic hydrocarbons (PAH):  
● heavy metals and inorganics;  
● pathogens;  
● asbestos;  
● polychlorinated biphenyls (PCBs);  
● chlorinated solvents and phenols; and  
● volatile and semi-volatile organic compounds (VOC/SVOC).  


There may also be ground gases present at the site, especially due to the 
presence of the landfill, and would likely comprise CO2 and CH4. 


Evidence of historic 
contamination, for 
example, historical site 
investigation, 
assessment, 
remediation and 
verification reports 
(where available) 


 


Site walkover 


A site walkover was undertaken by waste and contaminated land specialists 
from Mott MacDonald on the 13th May 2021. The walkover identified the 
following key points: 
● site is located away from majority of receptors. Road to site also used for 


waste management operations; 
● all cake storage is enclosed and tipped directly from a hopper into trucks, 


leaving the ground clear of much cake debris; 
● on-site ferric chloride dosing system and drier systems both mothballed; 
● the condition of the site was reasonably good with the exception of some 


vegetation growth in the base of the digester bund (potential reduced bund 
integrity), and patching on some of the tanks, especially the combined sludge 
buffer tank. The majority of infrastructure/pipework is above ground; 







9  


● only cake is imported to the site – no sludge; 
● operations are currently at near maximum capacity and flare is operating for 


frequent periods daily; 
● gas membrane reported to be present under all of site due to the adjacent 


landfill. 


Site data 


The Contaminated Land Technical Appendix (report number 80349/TR/98/133) 
of the Environmental Statement, submitted in support of the planning application 
for the site in 1998, has been reviewed. The report, by Southern Water, provides 
a summary of environmental constraints in the area around the proposed 
development, as well as a summary of ground investigation results from the site, 
including gas monitoring. Key findings of the report include: 


● boreholes on-site (and within the STC permit boundary) proved up to 17m of 
Alluvium with an underlying peat layer approximately 3m thick. The Wadhurst 
Clay Formation was proven to 20.5m thickness, and the Ashdown Beds to at 
least 15m thickness 


● groundwater strikes were recorded during the investigation, however levels 
in the mudstone units of the Wadhurst Clay Formation were variable (11.29m 
to 18.25m above Ordnance Datum [AOD]) which was considered a result of 
perched layers. The siltstone and sandy limestone units of the Wadhurst Clay 
Formation indicated water was confined in these layers at around 13mAOD 
with a flow to the east or north east. Groundwater in the Ashdown Beds was 
reported between 4.5m and 6.6mAOD, although artesian pressures were 
encountered to the south of the site where it was thought that the Ashdown 
Beds are confined by the Alluvium. 


● groundwater quality sampling results from 1997 were considered to suggest 
some influence on groundwater quality from the adjacent landfill. 


● surface water quality sampling results collected in 1997 from a pond and 
drainage ditch on the site of the (then proposed) treatment works generally 
showed lower concentrations of contaminants than the groundwater, but did 
record greater concentrations of diesel range organics. 


● ground gas monitoring on-site recorded methane up to 70%v/v and carbon 
dioxide up to 40%v/v, with oxygen concentrations below detection in some 
instances. The adjacent landfill was considered to be the reason for the 
elevated concentrations, with migration through the siltstone and sandy 
limestone units within the Wadhurst Clay Formation. Trace organic testing 
confirmed that the results were consistent with the fingerprint of typical landfill 
gas. The report considered it necessary for gas protection measures to be 
implemented on the development and that these should comprise an in-
ground venting layer for all buildings and structures as well as an active gas 
extraction system, electrical zoning, gas detection and alarm systems. 


No analysis of soil samples was undertaken during the investigation.  


Planning applications 


A search of the East Sussex County Council planning portal was conducted on 
the 7th April 2021. There have been five planning applications since 1999. 
Applications include the development of the wastewater treatment works, 
installation of a combined heat and power plant, and the erection of steel frame 







10  


building to enclose four existing blower units. No relevant supporting documents 
are available on the website associated with these applications.  


There are a further four enforcement actions pertaining to the breach of 
conditions between 2006 – 2018, pertaining to excessive odours.  


Baseline soil and 
groundwater reference 
data 


Surface water and groundwater samples were collected in 1997, prior to the 
construction of the treatment works and a summary reported in the 
contaminated land technical chapter of the environmental statement. The 
sample results are provided below for reference, however due to their age, their 
relationship to current conditions is unknown. 


Parameter Unit Groundwater Surface water 


BH 
TW12 


BH 
TW19 


BH 
TW26 


BH 
TW28 


SW2 
(pond) 


SW1 
(ditch) 


pH pH 7.5 6.5 6.5 7.4 6.5 7.5 


Ammoniacal N as N mg/l 0.17 8 0.05 0.35 <0.03 0.04 


Chloride mg/l 110 93 72 510 69 120 


Alkalinity as CaCO3 mg/l 305 540 62 150 86 190 


Conductivity at 20ºC µsie/cm 880 1190 385 1710 590 910 


Sodium  mg/l 63.6 57.5 48.3 209 41.4 75.5 


Potassium  mg/l 2.8 10 <0.7 19.7 6.5 6.2 


Magnesium  mg/l 20.1 21.2 5.63 18.7 18.4 19.4 


Iron  mg/l 0.43 76.8 0.04 0.11 2.25 0.75 


Manganese  mg/l 0.22 3.6 3.26 1.44 7.11 1.89 


Cadmium µg/l 0.3 0.3 0.8 0.4 <0.1 <0.1 


Chromium µg/l <0.4 <0.4 0.9 <0.4 1.2 1 


Copper µg/l <10 <10 <10 30 30 30 


Lead µg/l <1 <1 <1 <1 <1 <1 


Nickel µg/l <20 <20 <20 <20 <20 <20 


Zinc µg/l 27 62 33 63 15 28 


Total organic carbon mg/l 1.4 6.4 0.97 2.7 7.2 6.9 


Sulphate mg/l 110 21 34 70 - - 


Diesel range organics µg/l 63 60 67 204 135 145 


Petrol range organics µg/l <10 <10 <10 <10 3 3 


  


No soils reference data is known to be available for the WwTW site. 


Supporting 
information 


Sources used in the production of this SCR: 


● Landmark (2021), Envirocheck Report – Hastings and Bexhill SCR, ref: 
276120009_1_1. 


● British Geological Survey, GeoIndex www.bgs.ac.uk consulted April 2021; 
● British Geological Survey, Borehole Scans www.bgs.ac.uk consulted April 


2021; 







11  


● British Geological Survey, Solid and Drift Edition 1:50000 Series; Hastings 
and Dungeness Sheet 320/321; consulted April 2021.  


● Magic Map http://magic.gov.uk/ consulted April 2021; 
● Southern Water (2020) Operating Plan for Hastings WTW/STC 
● Southern Water (2020) Site Process Activity Manual HASTINGSWTW/STC 
● East Sussex Planning Portal (2021). Planning application search. Available 


at: 
https://apps.eastsussex.gov.uk/environment/planning/applications/register/ 
(Accessed April 2021) 


 


 


3.0 Permitted activities 
 


Overview of site 
processes 


Hastings and Bexhill WWTW/STC currently serves the population of Hastings 
and Bexhill (approx. 200,000) and surrounding areas.  


The inlet chamber is located in the main treatment building. Sewage is received 
from 2 No. (600 mm diameter and 800 mm diameter) rising mains from the main 
terminal pumping stations and from small rising mains from York Road Bexhill 
WPS and site surface runoff pumping station. Ferric chloride is dosed into the 
inlet chamber for septicity control. All flows then passes to 4 No. 6 mm 2D 
screens, rated 684 l/s each, with 3 duty and 1 standby units. A manually raked 
bypass screen, rated at 1751 l/s, is also available. Screenings are washed, 
compacted and deposited in skips. Grease and grit are removed in 2 No 
combined grit and grease channels, each designed to pass 100% design flow 
hydraulically and treats 60% of the flow with performance guarantee. The grit 
and grease channels have not worked effectively since commissioning of the 
works suffering from various design issues. Under the current operation mode, 
flows are directed via one of two grit channels and settled grit is removed from 
the bottom of the channel every six months. 


After screening and grit removal, flows greater the 922 l/s bypass the treatment 
process and discharges via the long sea outfall. There is no storm storage 
onsite. Storm storage for Hastings is provided in the catchment (see Section 2). 
Flows up to 922 l/s (design maximum flow to full treatment is 1050 l/s) then 
combines with works return liquors and pass through a distribution chamber into 
5 No. lamella primary settlement tanks which are equipped with automatic 
desludge by 2 No. PC pumps. Settled sewage pass through to the anoxic mixing 
zones of the activated sludge plant and combine with return activated sludge 
(RAS). Mixed liquor is aerated in 5 No. aeration lanes with fine bubble aeration 
designed for carbonaceous BOD removal only. Air is supplied by 4 No. blowers 
and controlled by dissolved oxygen (DO) probes in each lane. Mixed liquor from 
the aeration lanes combines in the effluent channels of the aeration lanes and 
is distributed to 12 No. rectangular final settlement tanks. RAS is continuously 
withdrawn from the FSTs and returned to the selector zone of the activated 
sludge process by 3 No. variable speed RAS pumps operating as duty, assist 
and standby units in flow proportional manner. SAS is wasted from the RAS/SAS 
pumping station by 3 No. SAS pumps to the sludge buffer tank. Clarified effluent 
is discharged to the English Channel via twin long sea outfalls by gravity under 



https://apps.eastsussex.gov.uk/environment/planning/applications/register/





12  


normal conditions and by final effluent pumping station with 4 No. final effluent 
pumps under heavy storm conditions.  


The site serves as a sludge treatment centre. Indigenous primary sludge is 
pumped to 2 No. combined sludge storage tanks. Sludge cake is imported into 
Bexhill & Hastings STC in sealed containers. The cake is discharged into 1 No. 
feed hopper / blending tank where it is blending with SAS. Liquid sludge is 
imported from road tankers, into 2 No. liquor sludge reception tanks. Imported 
liquor sludge and indigenous sludge are pumped via 2 No. sludge screen to 2 
No. combined sludge storage tanks which are operated in fill and draw mode. 
Combined sludge is fed by duty, standby feed pumps to 3 No. gravity belt 
thickeners (GBT), operating as duty/duty/standby units. Thickened sludge is 
stored in 2 No. thickened sludge storage tanks. Thickened sludge is fed into 3 
No. primary anaerobic digesters. Digested sludge is stormed in 2 No. post 
digestion storage tanks. Biogas is utilised to generate electricity and heat in 1 
No. CHP plant. Digested sludge dewatered by 2 No. centrifuges. Lime solution 
is dosed into the feed line of the centrifuges by 1 No. lime dosing rig consists of 
1 No. lime storage tank, 2 No. peristaltic dosing pumps (duty and standby). The 
limed cake drops into 1 of 2 ro-ro bins and is recycled to farm land. Dewatered 
digested sludge cake is storm in 1 No. 100 m3 sludge silo and transported offsite 
for recycling to agriculture. A (mothballed) sludge thermal dryer is onsite. 


Permitted activities  
 


Urban Waste Water Treatment Regulations (UWWTR) (Upper Tier) regulations 
and Water Resources Act (WRA) limits are followed for final effluent discharge 
permit conditions. Operator Self-Management (OSM) permit conditions also 
apply. The site operates under a Water Discharge Activity Environmental 
Permit.   


The site also operates under a permit (EPR/KP3630KV/V002) for CHP 
activities. The activities operating under this permit include: 


- Burning of biogas in the sludge dryer. From receipt of fuel to emission 
of exhaust gas to air; 


- Back up flare, the burning of excess bio-gas from the gas holders; 
- Storage of bio-gas, from receipt of gas from AD plant to dispatch for 


use;  
- Discharge to foul sewer of liquid from general site drainage, 


condensate knock out pots and cooling water system to inlet of 
sewage treatment works. 


Non-permitted 
activities undertaken 


 


Anaerobic digestion is to be permitted under the Industrial Emissions Directive 
under a Bespoke Installation Permit as Anaerobic Digestion is no longer 
excluded under the Urban Waste Water Treatment Directive and associated 
regulations. Permitted Directly Associated Activities under IED will include waste 
import, physio-chemical treatment of sludges and storage of indigenous and 
imported sludges.   


Document references 
for: 


• plan showing 
activity layout; 
and 


● Southern Water (2020) Operating Plan for Hastings WTW/STC 
● Southern Water (2020) Site Process Activity Manual HASTINGSWTW/STC 
● Mott MacDonald, Bexhill and Hastings STC Permit Application – Main 


Supporting Document, Ref 790101_MSD_Main_HAS (2024). 
● Mott MacDonald, Bexhill and Hastings, Southern Water IED Permitting 


Environmental Risk Assessment, Ref 790101_ERA_HAS (2024) 







13  


• environmental 
risk 
assessment. 


 


 
 
 


Note: 


In Part B of the application form you must tell us about the activities that you will undertake at the site. You 
must also give us an environmental risk assessment.  This risk assessment must be based on our guidance 
(Environmental Risk Assessment - EPR H1) or use an equivalent approach. 


It is essential that you identify in your environmental risk assessment all the substances used and produced 